Review Article

Primary Care

# MANAGING DEPRESSION IN MEDICAL OUTPATIENTS

MARY A. WHOOLEY, M.D., AND GREGORY E. SIMON, M.D., M.P.H.

EPRESSION is second only to hypertension as the most common chronic condition encountered in general medical practice.<sup>1</sup> At least 1 in 10 outpatients has major depression, but most cases are unrecognized or inappropriately treated,<sup>2-4</sup> leading to loss of productivity, functional decline, and increased mortality.<sup>5-9</sup> Appropriate therapy improves the daily functioning and overall health of patients with depression.<sup>10,11</sup>

## DIAGNOSIS

Major depression is defined by depressed mood or loss of interest in nearly all activities (or both) for at least two weeks, accompanied by a minimum of three or four of the following symptoms (for a total of at least five symptoms altogether): insomnia or hypersomnia, feelings of worthlessness or excessive guilt, fatigue or loss of energy, diminished ability to think or concentrate, substantial change in appetite or weight, psychomotor agitation or retardation, and recurrent thoughts of death or suicide (Fig. 1).<sup>12</sup> Among patients with major depression, the level of illness ranges from mild to severe (Table 1).

It is unclear whether all patients in primary care settings should be screened routinely for depression. Screening alone does not improve outcomes for patients with unrecognized depression,<sup>13-16</sup> but screening in combination with patient-support programs, such as frequent nursing follow-up and close monitoring of adherence to therapy, may be useful.<sup>17</sup> Even if patientsupport programs are unavailable, we recommend routine case finding (screening of selected patients) among those whose profile suggests increased risk, such as those with a family or personal history of depression, multiple medical problems, unexplained physical symptoms, chronic pain, or use of medical services that is more frequent than expected.<sup>18-21</sup> Many validated case-finding instruments can be used to detect depression among patients in primary care,<sup>22</sup> including two simple questions about depressed mood and anhedonia (Fig. 1).<sup>23</sup> Since this method has a sensitivity of 96 percent but a specificity of only 57 percent, additional questions are needed to confirm the diagnosis of depression (Fig. 1).

Some symptoms of depression can be confused with those of other medical illnesses. For example, weight loss and fatigue may also be associated with disorders such as diabetes, cancer, and thyroid disease. The history and physical examination should guide any further diagnostic workup. Since depression is a clinical diagnosis, no routine laboratory tests are necessary, although measurement of serum thyroid-stimulating hormone is indicated for women more than 65 years of age and for patients with additional signs or symptoms of hypothyroidism.<sup>24</sup> The use of benzodiazepines and narcotics is associated with depression, but few nonpsychotropic medications, except for glucocorticoids and reserpine, cause depressive symptoms.<sup>25</sup> Beta-blockers do not cause depression.<sup>26</sup>

## ASSESSMENT OF THE RISK OF SUICIDE

Depressed patients frequently contemplate suicide. Depressed men are more likely to commit suicide than depressed women, with the highest rate among elderly white men (Table 2).27-29 The initial evaluation must include specific questions, such as, "Do you ever think of hurting yourself or taking your own life?" If the answer is yes, this should be followed by "Do you currently have a plan?" and, if the answer is yes, "What is your plan?"30 Practitioners should not avoid these questions for fear of suggesting the idea of suicide. If patients are unsure of their ability to resist suicidal urges, or if providers are concerned that certain patients may not seek help before harming themselves, emergency psychiatric evaluation becomes critical. Even in the absence of immediate risk, providers should emphasize to patients the importance of reporting suicidal thoughts, especially if they are becoming more intense or more frequent.

### NEED FOR TREATMENT

We view major depression as a continuum of illness that varies in severity and duration, rather than as a rigid, criteria-based diagnosis.<sup>31,32</sup> Whether to initiate specific treatment depends on the probability that the

From the Department of Veterans Affairs Medical Center and the Departments of Medicine and of Epidemiology and Biostatistics, University of California, San Francisco (M.A.W.); and the Center for Health Studies, Group Health Cooperative of Puget Sound, and the Department of Psychiatry and Behavioral Sciences, University of Washington, Seattle (G.E.S.). Address reprint requests to Dr. Whooley at the Department of Veterans Affairs Medical Center (111A1), 4150 Clement St., San Francisco, CA 94121, or at whooley@itsa.ucsf.edu.

<sup>©2000,</sup> Massachusetts Medical Society.





Adapted from the Diagnostic and Statistical Manual of Mental Disorders, Fourth Edition<sup>12</sup> (DSM-IV).

patient will recover spontaneously during the next two to four weeks. Patients who have moderate-to-severe symptoms, substantial functional impairment, or a long duration of illness are unlikely to recover quickly and deserve immediate treatment. For patients with less severe or less persistent symptoms, a trial of support and encouragement, with reevaluation in two to four weeks, may be considered, but treatment should be initiated if symptoms persist after a few weeks of watchful waiting.

Antidepressant medication and structured psychotherapy are effective treatments for major depression.<sup>33</sup> Patients with dysthymia (characterized by fewer than five depressive symptoms that persist for two or more years) may also benefit from antidepressant therapy.<sup>34,35</sup> It is unclear, however, whether patients with minor depression (characterized by fewer than five depressive symptoms that persist for less than two years) have higher recovery rates with specific treatment or with supportive care and watchful waiting.<sup>15,35,36</sup> Since normal bereavement can lead to major depression, grieving patients who have symptoms of depression lasting longer than two months should be offered antidepressant therapy.

Providers must treat depression aggressively in patients with other medical problems, because depression increases patients' sensitivity to somatic distress, leads to poorer self-care, and worsens the prognosis associated with disorders such as cardiovascular disease.<sup>37,38</sup> Appropriate therapy reduces depressive symptoms and improves overall well-being.<sup>39</sup> Since mild cognitive impairment, with poor concentration and psychomotor retardation, may result from either depression or dementia, a trial of antidepressant therapy should be initiated in patients with apparent dementia who meet diagnostic criteria for major depression.<sup>40</sup>

Other psychiatric disorders frequently coexist with depression. In patients with concurrent anxiety, the provider should treat the depression first, since doing so may improve the symptoms of both disorders.<sup>41,42</sup> Patients with a history of mania (elevated mood, increased energy, and impulsivity), psychosis (hearing voices or seeing things that are not there), or another major psychiatric illness should be referred for psy-

-		_
DIAGNOSTIC CATEGORY	CRITERIA*	DURATION
Minor depression	2 to 4 depressive symptoms, including depressed mood or anhedonia <sup>†</sup>	$\geq 2 \text{ wk}$
Dysthymia	3 or 4 dysthymic symptoms, including depressed mood‡	≥2 yr
Major depression	≥5 depressive symptoms, including depressed mood or anhedonia	≥2 wk
Mild	Few (if any) symptoms in excess of those required for the diagnosis; minimal impairment in functioning	
Moderate	Greater number and intensity of de- pressive symptoms; moderate im- pairment in functioning	
Severe	Marked intensity and pervasiveness of depressive symptoms; substantial impairment in functioning	

TABLE 1. DIAGNOSTIC CATEGORIES FOR DEPRESSION

\*Criteria are from the *Diagnostic and Statistical Manual of Mental Dis*orders, Fourth Edition,<sup>12</sup> which includes diagnostic criteria for major depression and dysthymia but only research criteria for minor depression.

†Depressive symptoms include depressed mood, anhedonia, weight change, sleep disturbance, psychomotor problems, lack of energy, excessive guilt, poor concentration, and suicidal ideation.

‡Dysthymic symptoms include depressed mood, poor appetite or overeating, sleep disturbance, lack of energy, low self-esteem, poor concentration, and hopelessness.

chiatric evaluation. Substance abuse, which is common among depressed patients, must not be considered a contraindication to therapy. Aggressive treatment of depression can decrease the use of tobacco,<sup>43</sup> alcohol,<sup>44</sup> and possibly other drugs of abuse.

## EDUCATION OF PATIENTS

Despite public-education efforts, depression frequently carries a stigma and may be viewed as a moral weakness or character flaw. Appropriate education can help patients understand their condition as resulting from a combination of an inherited predisposition and accumulated biologic and psychosocial stress. Some patients focus on physical problems and interpret a diagnosis of depression as a doctor's decision that "It's all in your head." Providers can explain that physical problems and sleep disturbances are characteristic of depression and that effective relief of depression often makes chronic illness and physical symptoms more bearable. Emphasizing the high prevalence of depression may also help decrease the stigma associated with this illness. Several Internet resources may be of help (Table 3).

### **OPTIONS FOR TREATMENT**

Fifty to 60 percent of depressed patients in primary care settings respond to initial treatment with pharmacotherapy or structured psychotherapy.<sup>31</sup> The choice of treatment depends on availability and the patient's preference. Although there is some evidence that pharmacotherapy may be more effective than psychotherapy for severe depression, this has not been clearly

TABLE 2. RISK FACTORS FOR SUICIDE           IN PATIENTS WITH MAJOR DEPRESSION.
Age greater than 65 years
Male sex
White race or Native American ethnic background
Single, divorced, separated, or widowed status (espe- cially without children)
Unemployment
History of admission to a psychiatric ward
Family or personal history of one or more suicide at- tempts
Drug or alcohol abuse
Severely stressful life event in recent past

Panic attacks or severe anxiety

Severe physical illness (especially of recent onset)

Severe hopelessness or anhedonia

Specific plan for suicide (especially with high potential lethality)

Access to firearms or other lethal means

established for patients in primary care.<sup>31</sup> Combined therapy may be preferable for patients with recurrent depression and for those whose condition has not responded to either treatment alone.<sup>45,46</sup>

### **Supportive Care**

Few primary care physicians have the training or time to provide formal psychotherapy, but brief counseling can incorporate several of its effective elements, including encouraging patients to schedule relaxing or enjoyable activities every day, identifying exaggerated negative or self-critical thoughts, encouraging patients to develop more realistic self-perceptions, and breaking current life problems into smaller components as well as identifying specific steps to address them.<sup>47</sup> Primary care providers can offer brief supportive counseling as initial treatment for patients with mild depression or as an adjunct to pharmacotherapy. Self-help books may further support patients' use of these cognitive and behavioral techniques.<sup>48</sup>

### Pharmacotherapy

### Selection of Medication

How antidepressant medications achieve their therapeutic benefit is not completely understood. No single drug has proved more effective than any other for the relief of depressive symptoms,<sup>49</sup> but specific drugs may be more useful for associated conditions such as panic disorder, pain syndromes, or obsessive–compulsive disorder (Table 4).

More than 80 percent of depressed patients have a response to at least one medication, although individ-

ORGANIZATION	Internet Address
Agency for Healthcare Research and Quality	http://text.nlm.nih.gov (select "AHCPR Supported Guidelines" and then "Depression in Primary Care")
American Medical Association	http://www.ama-assn.org/consumer/specond.htm
Depression Awareness, Recognition, and Treatment program of the National Institute of Mental Health	http://www.nimh.nih.gov/publicat/index.cfm
National Depressive and Manic– Depressive Association	http://www.ndmda.org
National Foundation for Depressive Illness	http://www.depression.org
National Mental Health Association	http://www.nmha.org/ccd
Psychology Information Online	http://www.psychologyinfo.com/depression

TABLE 3	. Selected	INTERNET	RESOURCES	ON DEPRESSION.
		<b>T</b> T T T T T T T T T T T T T T T T T T	10000101010	011 101100101010

ual antidepressants are effective in only 50 to 60 percent of patients.<sup>33</sup> Factors that may be considered in selecting a particular antidepressant include a previous response to that medication, a family history of a response to the same medication, and anticipated side effects (Table 5).41 Anxiety and insomnia do not necessarily predict a better response to more sedating medications.<sup>52-54</sup> Although selective serotonin-reuptake inhibitors cost more than tricyclic antidepressants, the total costs of treatment with these two drug classes are usually similar because of the increased number of visits associated with switching to the more expensive medications in some patients who begin with tricyclic agents.<sup>55</sup> Newer antidepressants are generally less toxic than tricyclics in cases of overdose but do not reduce the overall risk of suicide.56

### Dosage

Table 4 lists the initial doses for commonly prescribed antidepressants. Patients should be instructed to increase the dose gradually, approaching the target dose over a period of 5 to 10 days. Starting doses should be lower for patients with hepatic or renal insufficiency and for elderly patients, although the effective doses for elderly patients may be similar to those for younger adults. Given the potential for overdose in depressed patients, no more than a month's supply of antidepressant medication should be dispensed initially.

If no improvement occurs within three to four weeks and the side effects are tolerable, the dose should be increased to the step-up dose (the dose above which most patients would not derive additional benefit). If intolerable side effects occur and persist or if there is little or no improvement after three to four weeks at the step-up dose, a trial of an alternative medication should be considered.<sup>33</sup> Regardless of the dose, full therapeutic effects may not be evident for four to six weeks. Although measurement of serum drug levels

is not routinely recommended, it may prove helpful in patients who have severe side effects at a low dose or no response at a relatively high dose (such tests are generally available for tricyclic antidepressants and trazodone). Measurement of serum levels is not useful for selective serotonin-reuptake inhibitors. Oncedaily medications may be taken in the morning or evening, depending on their activating or sedating side effects, which vary among patients.

## Side Effects

Side effects differ among drug classes (Table 5), and effects within drug classes vary among patients. Most side effects diminish over a period of one to four weeks, but since benefits are slow to occur, encouragement during the early phase of treatment is essential. Weight gain and sexual dysfunction may persist longer than other side effects. If the patient has insomnia, 50 to 100 mg of trazodone can be added at bedtime.

### **Cautions and Interactions**

Since the cardiovascular effects of tricyclic antidepressants include postural hypotension (particularly in the elderly), cardiac conduction abnormalities, and arrhythmias, the use of these drugs should be avoided in patients with ischemic heart disease or known arrhythmias, whenever possible.<sup>57</sup> Before therapy with a tricyclic agent is initiated in any patient over the age of 50 years, it is prudent to obtain an electrocardiogram. If first-degree atrioventricular block or bundlebranch block is present, the electrocardiogram should be repeated after any increase in the dose.

Nearly all antidepressant medications are eliminated primarily through hepatic metabolism, so they should be used with caution in patients with liver disease. Selective serotonin-reuptake inhibitors (especially fluoxetine) may cause drug interactions because of their inhibition of the cytochrome P-450 system.<sup>50</sup> Patients taking selective serotonin-reuptake inhibitors should

CATEGORY AND GENERIC NAME	TRADE NAME	INITIAL DOSET	Target Dose‡	Step-up Dose‡	Other Indications	Cost per Month§
Serotonin- and norepinephr	ine-reuptake inl	nibitors				
Tricyclics (tertiary amines)						
Amitriptyline	Elavil, Endep	25 mg at bed- time	100 mg at bed- time	150 mg at bedtime	Chronic pain, delusions,¶ insomnia, migraine, postherpetic neuralgia	\$8.43
Doxepin	Sinequan	25 mg at bed- time	100 mg at bed- time	150–200 mg at bedtime	Alcoholism,¶ insomnia, post- traumatic stress disorder	\$11.85
Imipramine	Tofranil	25 mg at bed- time	100 mg at bed- time	150–200 mg at bedtime	Enuresis,¶ insomnia, panic disorder, post-traumatic stress disorder, obsessive-compulsive disorder	\$42.24
Tricyclics (secondary amines)					*	
Desipramine	Norpramin	25 mg at bed- time	100 mg at bed- time	150–200 mg at bedtime	Attention-deficit disorder,¶ bulimia, diabetic neuropathy, postherpetic neuralgia	\$32.98
Nortriptyline	Aventyl, Pamelor	25 mg at bed- time	50–75 mg at bedtime	100–150 mg at bedtime	Attention-deficit disorder, chronic low back pain, irritable bowel syn- drome, diabetic neuropathy	\$45.88- \$70.65
Bicyclic						
Venlafaxine	Effexor	37.5 mg twice daily	75 mg twice daily	100–150 mg twice daily	Anxiety disorder,¶ neuropathic pain, obsessive-compulsive disorder	\$78.71
	Effexor XR	37.5 mg daily	75–150 mg daily	225 mg daily		\$69.65- \$75.86
Selective serotonin-reuptake	inhibitors					
Citalopram	Celexa	20 mg daily	20 mg daily	40 mg daily	Obsessive-compulsive disorder, dia- betic neuropathy, post-stroke de- pression.¶ panic disorder	\$60.51
Fluoxetine	Prozac	20 mg every morning	20 mg every morning	40-60 mg every morning	Bulimia,¶ obsessive–compulsive dis- order¶	\$67.36
Paroxetine	Paxil	20 mg daily	20 mg daily	50 mg daily	Obsessive-compulsive disorder,¶ panic disorder,¶ migraine, social phobia¶	\$69.86
Sertraline	Zoloft	50 mg every morning	100 mg every morning	150-200 mg every morning	Obsessive-compulsive disorder, panic disorder,¶ post-traumatic stress disorder	\$72.29
Serotonin antagonist						
Mirtazapine	Remeron	15 mg at bed- time	30 mg at bed- time	45 mg at bedtime	Anxiety, insomnia	\$71.83
Norepinephrine- and dopam	ine-reuptake in	hibitor				
Bupropion	Wellbutrin	75 mg twice	150 mg twice	150 mg three	Attention-deficit disorder, smoking	\$96.11
		daily	daily	times daily	cessation,¶ post-traumatic stress disorder	+,
	Wellbutrin SR	150 mg every morning	150 mg twice daily	200 mg twice daily		\$91.64
Serotonin antagonists and re	euptake inhibito	ors				
Nefazodone	Serzone	100 mg twice daily	150 mg twice daily	300 mg twice daily	Panic disorder, post-traumatic stress disorder	\$74.11
Trazodone	Desyrel	50 mg at bed- time	200 mg at bed- time	200 mg twice daily	Insomnia	\$21.98

#### TABLE 4. SELECTED ANTIDEPRESSANTS FOR USE IN MEDICAL OUTPATIENTS.\*

\*The information provided in this table is intended only as a guide. Providers should refer to the package inserts or consult with a pharmacist for individual dosage recommendations, precautions, and drug interactions.

†The initial dose should be reduced in frail or elderly patients and in patients with hepatic or renal dysfunction.

 $\pm$ The target dose is the dose likely to be effective for a typical patient. The step-up dose is the dose above which most patients would not derive additional benefit.<sup>50</sup>

SThe average wholesale price in U.S. dollars for a 30-day supply of the target dose is given. Generic prices are used, when available. Data are from 2000 Drug Topics Red Book.<sup>51</sup>

The drug is approved by the Food and Drug Administration for this indication.

 $\|$ Trazodone is too sedating at therapeutic doses for depression; it is best used in lower doses (50–100 mg at bedtime) as adjunctive therapy for patients with insomnia.

MEDICATION	SEDATION	Agitation	Anti- CHOLINERGIC EFFECTS†	Postural Hypoten- sion	Gastro- intestinal Upset	Sexual Dysfunc- tion	Weight Gain	Weight Loss	
Serotonin- and norepinephrine-reuptake inhibitors									
Tricyclics (tertiary amines)									
Amitriptyline	++++	0	++++	+++	+	+	++	0	
Doxepin	++++	0	++++	+++	+	+	+	0	
Imipramine	++++	0	++++	+++	+	+	+	0	
Tricyclics (secondary amines)									
Desipramine	+++	0	+++	++	+	+	+	0	
Nortriptyline	+++	0	+++	++	+	+	+	0	
Bicyclic									
Venlafaxine‡	++	+	++	0	+++	++	0	+	
Selective serotonin-reuptake	inhibitors								
Citalopram	0	0	+	0	++	+	+	+	
Fluoxetine	+	++	+	0	++	++	+	+	
Paroxetine	++	0	+	0	++	++	+	+	
Sertraline	+	+	+	0	++	++	+	+	
Serotonin antagonist									
Mirtazapine	+++	0	++	+	0	0	++	0	
Norepinephrine- and dopami	ine-reuptak	e inhibitor							
Bupropion	+	++	++	0	++	0	+	++	
Serotonin antagonists and reuptake inhibitors									
Nefazodone	++	0	++	+	+	0	0	0	
Trazodone	++++	0	++	+	+	0	+	+	

#### TABLE 5. FREQUENCY OF SIDE EFFECTS OF ANTIDEPRESSANT MEDICATIONS.\*

\*0 denotes none; +, minimal (<5 percent of patients); ++, low frequency (5–20 percent); +++, moderate frequency (21–40 percent); ++++, high frequency (>40 percent).

†Side effects may include dry mouth, dry eyes, blurred vision, constipation, urinary retention, tachycardia, or confusion. ‡Venlafaxine may cause a dose-related elevation in diastolic blood pressure; monitoring of blood pressure is recommended.

not take sibutramine. Single doses of more than 200 mg of bupropion or total daily doses of more than 450 mg may increase the risk of seizures. Trazodone causes priapism in rare cases.

### **Herbal Remedies**

*Hypericum perforatum* (St. John's wort), an herbal remedy marketed as a dietary supplement, appears to be more effective than placebo and as effective as low-dose tricyclic antidepressants for the treatment of mild depression.<sup>58,59</sup> Side effects are infrequent. Other herbal remedies, such as kavakava or valerian root, have not proved effective for the treatment of depression.<sup>49</sup>

### Structured Psychotherapy

Cognitive-behavioral therapy, problem-solving therapy, and interpersonal psychotherapy are effective treatments for major depression. Cognitive therapy focuses on identifying and challenging pessimistic or self-critical thoughts that cause or perpetuate depression. Behavioral therapy, which is often combined with cognitive therapy, emphasizes increasing involvement in rewarding activities and decreasing behavior that reinforces depression. Problem-solving therapy teaches patients to address current life difficulties by breaking larger problems into smaller pieces and identifying specific steps toward positive change. Interpersonal therapy aims at clarification and resolution of interpersonal difficulties, such as role disputes, social isolation, prolonged grief, or role transition. These structured psychotherapies should be provided by a qualified psychotherapist, typically for 6 to 16 sessions. Psychoanalytic or psychodynamic therapies have not proved effective for patients in primary care.<sup>33</sup>

### **Referral to a Psychiatrist**

Although primary care clinicians can provide effective therapy for more than 75 percent of patients with depression,<sup>41</sup> we recommend psychiatric consultation for patients with a history of mania or psychosis, for those whose condition has not responded to trials of one or two medications, and for those who require combination therapy. Immediate psychiatric evaluation is necessary whenever there is a danger that patients will harm themselves.

### FOLLOW-UP

### Pharmacotherapy

Close follow-up during the first three months of treatment is crucial. Nearly half of medical outpatients who receive an initial prescription for an antidepressant discontinue treatment during the first month, and few receive the recommended levels of follow-up care.<sup>2,3</sup> Patients should have a minimum of three visits during the first 12 weeks of antidepressant treatment,60 and some guidelines recommend follow-up contact every 1 to 2 weeks until substantial improvement has occurred.41

Organized follow-up programs improve the quality of care and outcomes for depressed patients in primary care and are cost effective.11,17,36,61-64 Elements common to these programs include education of the patient and the physician, monitoring of adherence to medication, active follow-up, and psychiatric consultation as needed.65 Telephone contact may be substituted for some in-person visits.<sup>66,67</sup> If the patient agrees, it also may be helpful to enlist family members to monitor symptoms and encourage compliance with therapy.

Patients must be aware that antidepressants take at least four to six weeks to have a full therapeutic effect and that only about half of patients respond to the first medication prescribed. Patients who have not responded to a medication or who have had intolerable side effects may be switched either to a different class of antidepressants or to another medication within the same class. Failure to respond to one selective serotonin-reuptake inhibitor, for example, does not necessarily predict nonresponse to other selective serotoninreuptake inhibitors. No washout period is necessary when switching among selective serotonin-reuptake inhibitors or between a selective serotonin-reuptake inhibitor and a tricyclic antidepressant. However, abruptly discontinuing shorter-acting serotonergic drugs (such as citalopram, paroxetine, sertraline, or venlafaxine) may result in a discontinuation syndrome with tinnitus, vertigo, or paresthesias. If a trial of a second medication is not beneficial, or if symptoms worsen, psychiatric consultation is recommended.

Once symptoms are relieved, pharmacotherapy should be continued for at least six months to prevent relapse.68 Patients at high risk of relapse (those with two or more previous episodes or with major depression lasting more than two years) must continue pharmacotherapy for at least two years, and possibly indefinitely.<sup>69</sup> Follow-up visits should be scheduled every three to six months. A return of symptoms indicates the need for adjustment of the dosage, a change of medication, or psychiatric consultation. If the patient and physician agree on a trial discontinuation of the medication, withdrawal should be gradual, with tapering over a period of two to three months, and at least monthly follow-up, in person or by telephone. If depression recurs, the patient should promptly resume taking medication for at least three to six months.

## Structured Psychotherapy

A referral for psychotherapy does not relieve the referring physician of follow-up obligations, since premature discontinuation of psychotherapy is even more common than premature discontinuation of pharmacotherapy.<sup>70</sup> The clinical benefits of psychotherapy should be evident within six to eight weeks. Medication must be considered for patients whose symptoms fail to improve by that time, and for those who do not have a full remission after 12 weeks of psychotherapy. The available data are insufficient to justify recommending extended psychotherapy for the prevention of a recurrence.71

## PROGNOSIS

Depression is often chronic, with alternating relapses and remissions.72 About one third of patients with a single episode of major depression will have another episode within one year after discontinuing treatment,<sup>73</sup> and more than half will have a recurrence during their lifetimes. Greater severity of depression, persistence of symptoms, and a higher number of prior episodes are the best predictors of recurrence.74,75 Chronic depression frequently develops in patients with multiple recurrences.76

## **CONCLUSIONS**

High-quality care for medical outpatients with depression is both achievable and affordable.<sup>17</sup> Primary care physicians can provide the essential elements of effective care for depression, including education of patients, prescription of medications, systematic followup, and appropriate use of specialists and resources. This comprehensive approach will improve patients' physical and psychological well-being.

Dr. Whooley is the recipient of a Research Career Development Award from the Department of Veterans Affairs Health Services Research and Development Service.

We are indebted to Warren Browner, M.D., M.P.H., and Deborah Grady, M.D., M.P.H., for their comments on the manuscript.

### REFERENCES

1. Wells KB, Sturm R, Sherbourne CD, Meredith LS. Caring for depres-

sant use in community practice. Gen Hosp Psychiatry 1993;15:399-408. 4. Hirschfeld RMA, Keller MB, Panico S, et al. The National Depressive and Manic-Depressive Association consensus statement on the undertreatment of depression. JAMA 1997;277:333-40.

sion. Cambridge, Mass.: Harvard University Press, 1996. 2. Katon W, von Korff M, Lin E, Bush T, Ormel J. Adequacy and duration

of antidepressant treatment in primary care. Med Care 1992;30:67-76. 3. Simon GE, VonKorff M, Wagner EH, Barlow W. Patterns of antidepres-

<sup>5.</sup> Broadhead WE, Blazer DG, George LK, Tse CK. Depression, disability days, and days lost from work in a prospective epidemiologic survey. JAMA 1990;264:2524-8.

<sup>6.</sup> Wells KB, Stewart A, Hays RD, et al. The functioning and well-being of depressed patients: results from the Medical Outcomes Study. JAMA 1989;262:914-9

<sup>7.</sup> Hays RD, Wells KB, Sherbourne CD, Rogers W, Spritzer K. Function-

ing and well-being outcomes of patients with depression compared with chronic general medical illnesses. Arch Gen Psychiatry 1995;52:11-9.

**8.** Covinsky KE, Fortinsky RH, Palmer RM, Kresevic DM, Landefeld CS. Relation between symptoms of depression and health status outcomes in acutely ill hospitalized older persons. Ann Intern Med 1997;126:417-25.

**9.** Whooley MA, Browner WS. Association between depressive symptoms and mortality in older women. Arch Intern Med 1998;158:2129-35.

**10.** Coulehan JL, Schulberg HC, Block MR, Madonia MJ, Rodriguez E. Treating depressed primary care patients improves their physical, mental, and social functioning. Arch Intern Med 1997;157:1113-20.

**11.** Katzelnick DJ, Simon GE, Pearson SD, et al. Randomized trial of a depression management program in high utilizers of medical care. Arch Fam Med 2000;9:345-51.

**12**. Diagnostic and statistical manual of mental disorders, 4th ed.: DSM-IV. Washington, D.C.: American Psychiatric Association, 1994.

**13.** Callahan CM, Hendrie HC, Dittus RS, Brater DC, Hui SL, Tierney WM. Improving treatment of late life depression in primary care: a randomized clinical trial. J Am Geriatr Soc 1994;42:839-46.

**14.** Dowrick C, Buchan I. Twelve month outcome of depression in general practice: does detection or disclosure make a difference? BMJ 1995;311: 1274-6.

**15.** Williams JW, Mulrow CD, Kroenke K, et al. Case-finding for depression in primary care: a randomized trial. Am J Med 1999;106:36-43.

**16.** Whooley MA, Stone B, Soghikian K. Randomized trial of case-finding for depression in elderly primary care patients. J Gen Intern Med 2000;15: 293-300.

**17.** Wells KB, Sherbourne CD, Schoenbaum M, et al. Impact of disseminating quality improvement programs for depression in managed primary care: a randomized controlled trial. JAMA 2000;283:212-20. [Erratum, JAMA 2000;283:3204.]

**18.** Wells KB, Golding JM, Burnam MA. Psychiatric disorder in a sample of the general population with and without chronic medical conditions. Am J Psychiatry 1988;145:976-81.

**19.** Kroenke K, Spitzer RL, Williams JB, et al. Physical symptoms in primary care: predictors of psychiatric disorders and functional impairment. Arch Fam Med 1994;3:774-9.

**20.** Magni G, Marchetti M, Moreschi C, Merskey H, Luchini SR. Chronic musculoskeletal pain and depressive symptoms in the National Health and Nutrition Examination. I. Epidemiologic follow-up study. Pain 1993;53: 163-8.

**21.** Katon W, Von Korff M, Lin E, et al. Distressed high utilizers of medical care: DSM-III-R diagnoses and treatment needs. Gen Hosp Psychiatry 1990;12:355-62.

**22.** Mulrow CD, Williams JW Jr, Gerety MB, Ramirez G, Montiel OM, Kerber C. Case-finding instruments for depression in primary care settings. Ann Intern Med 1995;122:913-21. [Erratum, Ann Intern Med 1995;123: 966.]

**23.** Whooley MA, Avins AL, Miranda J, Browner WS. Case-finding instruments for depression: two questions are as good as many. J Gen Intern Med 1997;12:439-45.

**24.** Preventive Services Task Force. Guide to clinical preventive services. 2nd ed. Alexandria, Va.: International Medical Publishing, 1996.

**25.** Long TD, Kathol RG. Critical review of data supporting affective disorder caused by nonpsychotropic medication. Ann Clin Psychiatry 1993;5: 259-70.

**26.** Gerstman BB, Jolson HM, Bauer M, Cho P, Livingston JM, Platt R. The incidence of depression in new users of beta-blockers and selected antihypertensives. J Clin Epidemiol 1996;49:809-15.

**27**. Fawcett J, Scheftner WA, Fogg L, et al. Time-related predictors of suicide in major affective disorder. Am J Psychiatry 1990;147:1189-94.

**28.** Moscícki EK. Identification of suicide risk factors using epidemiologic studies. Psychiatr Clin North Am 1997;20:499-517.

**29.** Mortensen PB, Agerbo E, Erikson T, Qin P, Westergaard-Nielsen N. Psychiatric illness and risk factors for suicide in Denmark. Lancet 2000; 355:9-12.

**30.** Miller MC, Paulsen RH. Suicide assessment in the primary care setting. In: Jacobs DG, ed. The Harvard Medical School guide to suicide assessment and intervention. San Francisco: Jossey-Bass, 1999:520-39.

**31.** Kendler KS, Gardner CO Jr. Boundaries of major depression: an evaluation of DSM-IV criteria. Am J Psychiatry 1998;155:172-7.

**32.** Judd LL, Akiskal HS. Delineating the longitudinal structure of depressive illness: beyond clinical subtypes and duration thresholds. Pharmacopsychiatry 2000;33:3-7.

33. Schulberg HC, Katon W, Simon GE, Rush AJ. Treating major depression in primary care practice: an update of the Agency for Health Care Policy and Research practice guidelines. Arch Gen Psychiatry 1998;55:1121-7.
34. Thase ME, Fava M, Halbreich U, et al. A placebo-controlled, randomized clinical trial comparing sertraline and inipramine for the treatment of dysthymia. Arch Gen Psychiatry 1996;53:777-84.

**35.** Williams JW Jr, Barrett J, Oxman T, et al. Treatment of dysthymia and minor depression in primary care: a randomized controlled trial in older adults. JAMA 2000;284:1519-26.

**36.** Katon W, Von Korff M, Lin E, et al. Collaborative management to achieve treatment guidelines: impact on depression in primary care. JAMA 1995;273:1026-31.

**37.** Katon W, Kleinman A, Rosen G. Depression and somatization: a review. Am J Med 1982;72:127-35, 241-7.

**38**. Musselman DL, Nemeroff CB. Depression really does hurt your heart: stress, depression, and cardiovascular disease. Prog Brain Res 2000;122:43-59.

**39.** Simon GE, Katon W, Rutter C, et al. Impact of improved depression treatment in primary care on daily functioning and disability. Psychol Med 1998;28:693-701.

**40.** Yesavage J. Differential diagnosis between depression and dementia. Am J Med 1993;94:23S-28S.

**41**. Depression Guideline Panel. Depression in primary care. Clinical practice guideline, no. 5. Rockville, Md.: Agency for Health Care Policy and Research, April 1993.

**42**. Gorman JM, Kent JM. SSRIs and SMRIs: broad spectrum of efficacy beyond major depression. J Clin Psychiatry 1999;60:Suppl 4:33-9.

**43**. Hurt RD, Sachs DPL, Glover ED, et al. A comparison of sustainedrelease bupropion and placebo for smoking cessation. N Engl J Med 1997; 337:1195-202.

**44**. Mason BJ, Kocsis JH, Ritvo EC, Cutler RB. A double-blind, placebocontrolled trial of desipramine for primary alcohol dependence stratified on the presence or absence of major depression. JAMA 1996;275:761-7.

45. Thase ME, Greenhouse JB, Frank E, et al. Treatment of major depression with psychotherapy or psychotherapy-pharmacotherapy combinations. Arch Gen Psychiatry 1997;54:1009-15.
46. Keller MB, McCullough JP, Klein DN, et al. A comparison of nefaz-

**46.** Keller MB, McCullough JP, Klein DN, et al. A comparison of nefazodone, the cognitive behavioral-analysis system of psychotherapy, and their combination for the treatment of chronic depression. N Engl J Med 2000; 342:1462-70.

47. Brody DS, Thompson TL II, Larson DB, Ford DE, Katon WJ,

Magruder KM. Strategies for counseling depressed patients by primary care physicians. J Gen Intern Med 1994;9:569-75.

**48.** Burns DD. The feeling good handbook. New York: Plume Book, 1989.

**49.** Mulrow CD, Williams JW Jr, Chiquette E, et al. Efficacy of newer medications for treating depression in primary care patients. Am J Med 2000;108:54-64.

**50.** McEvoy G, ed. AHFS drug information 2000. Bethesda, Md.: American Society of Health-System Pharmacists, 2000.

51. 2000 Drug topics red book. Montvale, N.J.: Medical Economics, 2000.

**52**. Beasley CM Jr, Dornseif BE, Pultz JA, Bosomworth JC, Sayler ME. Fluoxetine versus trazodone: efficacy and activating-sedating effects. J Clin Psychiatry 1991;52:294-9.

**53.** Tollefson GD, Holman SL, Sayler ME, Potvin JH. Fluoxetine, placebo, and tricyclic antidepressants in major depression with and without anxious features. J Clin Psychiatry 1994;55:50-9.

54. Simon GE, Heiligenstein JH, Grothaus L, Katon W, Revicki D.

Should anxiety and insomnia influence antidepressant selection: a randomized comparison of fluoxetine and imipramine. J Clin Psychiatry 1998;59: 49-55.

**55.** Simon GE, Heiligenstein J, Revicki D, et al. Long-term outcomes of initial antidepressant drug choice in a "real world" randomized trial. Arch Fam Med 1999;8:319-25.

56. Jick SS, Dean AD, Jick H. Antidepressants and suicide. BMJ 1995;310: 215-8.

**57.** Cohen HW, Gibson G, Alderman MH. Excess risk of myocardial infarction in patients treated with antidepressant medications: association with use of tricyclic agents. Am J Med 2000;108:2-8.

**58.** Linde K, Ramirez G, Mulrow CD, Pauls A, Weidenhammer W, Melchart D. St John's wort for depression — an overview and meta-analysis of randomised clinical trials. BMJ 1996;313:253-8.

**59.** Gaster B, Holroyd J. St John's wort for depression: a systematic review. Arch Intern Med 2000;160:152-6.

**60.** HEDIS 2000. Vol. 2. Technical specifications. Washington, D.C.: National Committee for Quality Assurance, 1999.

**61.** Schulberg HC, Block MR, Madonia MJ, et al. Treating major depression in primary care practice: eight-month clinical outcomes. Arch Gen Psychiatry 1996;53:913-9.

**62**. Katon W, Von Korff M, Lin E, et al. Stepped collaborative care for primary care patients with persistent symptoms of depression: a randomized trial. Arch Gen Psychiatry 1999;56:1109-15.

**63.** Sturm R, Wells KB. How can care for depression become more costeffective? JAMA 1995;273:51-8. **64.** Simon GE, Katzelnick DJ. Depression, use of medical services and cost-offset effects. J Psychosom Res 1997;42:333-44.

**65**. Rubenstein LV, Jackson-Triche M, Unutzer J, et al. Evidence-based care for depression in managed primary care practices. Health Aff (Millwood) 1999;18(5):89-105.

**66.** Simon GE, VonKorff M, Rutter C, Wagner E. Randomised trial of monitoring, feedback, and management of care by telephone to improve depression treatment in primary care. BMJ 2000;320:550-4.

**67.** Hunkeler EM, Meresman JF, Hargreaves WA, et al. Efficacy of nurse telehealth care and peer support in augmenting treatment of depression in primary care. Arch Fam Med 2000;9:700-8.

**68.** Reimherr FW, Amsterdam JD, Quitkin FM, et al. Optimal length of continuation therapy in depression: a prospective assessment during long-term fluoxetine treatment. Am J Psychiatry 1998;155:1247-53.

**69**. Keller MB, Kocsis JH, Thase ME, et al. Maintenance phase efficacy of sertraline for chronic depression: a randomized controlled trial. JAMA 1998;280:1665-72.

**70.** Sturm R, Meredith LS, Wells KB. Provider choice and continuity for the treatment of depression. Med Care 1996;34:723-34.

**71.** Schulberg HC, Katon WJ, Simon GE, Rush AJ. Best clinical practice: guidelines for managing major depression in primary medical care. J Clin Psychiatry 1999;60:Suppl 7:19-26.

**72.** Judd LL, Akiskal HS, Maser JD, et al. A prospective 12-year study of subsyndromal and syndromal depressive symptoms in unipolar major depressive disorders. Arch Gen Psychiatry 1998;55:694-700.

**73.** Lin EH, Katon WJ, VonKorff M, et al. Relapse of depression in primary care: rate and clinical predictors. Arch Fam Med 1998;7:443-

74. Katon W, Lin E, von Korff M, et al. The predictors of persistence of depression in primary care. J Affect Disord 1994;31:81-90.75. Kessing LV, Andersen PK, Mortensen PB, Bolwig TG. Recurrence in

76. Thase ME. Long-term nature of depression. J Clin Psychiatry 1998;
 76. Thase ME. Long-term nature of depression. J Clin Psychiatry 1999;
 60:Suppl 14:3-9.